

# THE WILLIAM BEAUMONT ARMY MEDICAL CENTER FORMULARY

23 July 08

The following is a list of the most frequently prescribed items that are routinely stocked at the WBAMC pharmacy. Most prescriptions can be written for 90 days with 3 refills, this does not apply for all medications. The list is intended for use by your physician. Items are listed primarily by generic name. Use of a particular brand name does not indicate endorsement of a particular product or that the particular brand name is stocked. The list is not exhaustive and is subject to change. For more information on items not listed or other matters, please contact the Department of pharmacy at 569-2793 or 569-2632.

acetaminophen 325mg tabs	cephalexin 250mg, 500mg cap	estradiol 0.05, 0.1mg (Estraderm)
acetaminophen drops, elixir, 80mg chew tab	cefixime susp 100mg/5ml	estradiol 1mg tab
acyclovir 200mg caps, 800mg tabs	cetirizine 5mg, 10mg tab, syrup	Estratest HS tab, Estratest tab
adapalene 0.1% cream	Chloraseptic spray	estrogens, conj 0.3mg, 0.625mg, 0.9mg,
Adderall 5mg, 10mg, 20mg tabs	chlorhexidine 0.12% oral rinse	1.25mg tab
Adderall XR 5, 10, 15, 20, 25, & 30mg	chlorpheniramine 4mg tab, syrup	estrogens, conj 0.625mg/g vag cream
Advair 100/50, 250/50, 500/50	cimetidine 400mg tab, 300mg/5ml sol	estropipate 1.25mg tab (Ogen)
albuterol 0.083% neb vials, HFA MDI, syrup	Ciprodex 0.3% otic susp	<b>exenatide 5mcg, 10mcg inj and needles</b>
alcohol pads 200's	ciprofloxacin 250mg, 500mg, 750mg tab	ezetimibe 10mg tab
alendronate 5mg, 10mg, 35mg, 70mg	citalopram 20mg, 40mg	famotidine 20mg, 40mg tab; 40mg/5ml susp
alfuzosin (Uroxatral) 10mg tab	clarithromycin 250mg, 500mg tab + susp	felodipine 2.5mg, 5mg, 10mg SR tab
Alesse tabs	clarithromycin 500mg XL tab	Fentanyl 25, 50, 75, 100mcg patch
Ala-Seb-T shampoo	clindamycin 150mg cap	fenofibrate 50mg, 160mg tab
aluminum acetate powder pkts (Domeboro)	clindamycin 1% topical sol	ferrous sulfate 325mg tab
allopurinol 100mg, 300mg tab	clobetasol 0.5% cream, oint, lotion	Fioricet tab
alprazolam 0.25mg, 0.5mg, 1mg tab	clonazepam 0.5mg, 1 mg tab	Fiorinal cap
amiodarone 200mg tab	clonidine 0.1mg, 0.2mg, 0.3mg tab	Fleet enema pediatric and adult
amitriptyline 10mg, 25mg, 50mg tab	clonidine patch TTS 1, 2, 3	Fleet phospho-soda 45ml
<b>amlodipine 2.5mg, 5mg, 10mg tab</b>	clopidogrel 75mg tab	Fluconazole 100mg, 200mg tab, 150mg UD
ammonium lactate 12% cream	clotrimazole 1% topical cream and solution	Fluocinonide 0.05% gel & cream
amoxicillin 125mg/5ml, 250mg/5ml susp.	clotrimazole 1% vaginal cream	fluoxetine 10mg, 20mg cap; 20mg/5ml sol
amoxicillin 250mg, 500mg cap	Colyte 4,000ml	flutamide 125mg cap
aripiprazole 5mg, 10mg, 15mg, 20mg, 30mg	Combivent MDI	fluticasone 44mcg, 110mcg, 220mcg HFA
aspirin 325mg regular and EC tab	Cortisporin (or subst) otic susp	fluticasone 50mcg nasal spray
<b>aspirin 81 mg EC tab</b>	Cosopt ophth sol	folic acid 1 mg tab
atenolol 25mg, 50mg, 100mg tab	cotrimoxazole 40/200 susp, 160/800 tab	formoterol inh 12 mg 60's
atomoxetine 10, 18, 25, 40, 60mg cap	cromolyn 4% nasal spray	Fosomax plus D (70mg/2800IU) tab
Augmentin 250mg, 500mg, 875mg	cyclobenzaprine 10mg tab	furosemide 20mg, 40mg tab, 10mg/ml sol
Augmentin 125, 200, 250, 400, 600mg/5ml	Demulen 1/35 28's	gabapentin 100, 300, 400, 600, 800mg
Auralgan (or subst) otic soln	Desogen 28's	gemfibrozil 600mg tab
azithromycin 250mg tab, z-pak, susps	desonide 0.05% top cream and oint	gentamicin ophth sol & oint
bacitracin topical oint	dexamethasone 0.5mg, 0.75mg, 4mg tab	glimepiride 1 mg, 2mg, 4mg tab
baclofen 10mg tab	dexamethasone 0.5mg/5ml elixir	glipizide 5mg, 10mg tab (NOT XL)
beclomethasone 40mcg MDI (QVAR)	diazepam 5mg tab	Glucovance 1.25/500, 2.5/500, 5/500mg tab
benazepril 5mg, 10mg, 20mg, 40mg tab	diclofenac 50mg, 75mg EC tab	glyburide 5mg tab
benzonatate 100mg perle	dicyclomine 10mg cap, 20mg tab, syrup	guaifenesin plain syrup
benzoyl peroxide 5% wash	digoxin 0.125mg, 0.25mg tab, oral sol	Guaifenex PSE 60mg SR tab
benzoyl peroxide 5%, 10% gel	diltiazem 120, 180, 240, 360 SR (Tiazac)	hydralazine 10mg, 25mg tab
betaxolol 0.25% opht susp (Betoptic S)	Dimetapp elixir	hemorrhoidal w/HC rectal supp
bisacodyl 5mg EC tab, 10mg supp	diphenhydramine 25mg, 50mg cap; elixir	hydrochlorothiazide 25mg, 50mg tab
bismuth subsalicylate 262mg chew tab	dipyridamole 25mg tab	hydrocortisone 0.5%, 1% cream; 1% oint
brimonidine tartrate 0.15% opth sol	divalproex 125mg sprinkle	hydrocortisone valerate 0.2% cr and oint
budesonide turbohaler; 0.25mg, 0.5mg resp	divalproex 125mg, 250mg, 500mg EC tab	hydroxychloroquine 200mg tab
buproprion 75mg, 100mg tab	divalproex ER 250mg, 500mg ER tab	hydroxyzine 10mg, 25mg and syrup
buproprion 100, 150mg SR tab (not Zyban)	docusate sodium 100mg cap, syrup	Hylira lotion
buspirone 5mg, 10mg tab	donepezil 5mg, 10mg tab	ibuprofen 100mg/5ml susp
Calcitonin salmon 200u nasal spray	doxazosin 2mg, 4mg, 8mg tab	ibuprofen 400mg, 600mg, 800mg tab
calcium carbonate 650mg tab	doxepin 10mg, 25mg, 50mg, 75mg cap	imipramine HCL 10mg, 25mg tab
capsaicin 0.025%, 0.075% cream	doxycycline 100mg cap	indomethacin 25mg cap, 75mg SR cap
captopril 25mg, 50mg tab	enoxaparin 30,40,60,80,100,120,150mg inj	insulin aspart (Novolog)
carbamazepine 100mg chew tab, 200mg tab	epinephrine 0.15mg, 0.3mg auto injector	insulin detemir (levemir)
carbamazepine 100mgXR, 200mgXR,	epoetin alpha 3k, 4k, 10k units/ 1ml vial	insulin glargine (Lantus)
400mg XR	erythromycin base 250mg, 500mg EC tab	insulin NPH, Reg, 70/30 (Novolin)
carbamide peroxide otic sol	erythromycin 5mg/g opth oint	ipratropium br 0.02% amps, HFA MDI
cartelol 1% opth sol	E.E.S. 200mg/5ml, 400mg/5ml susp	ipratropium br 0.03%, 0.06% nasal spray
carvedilol 3.125, 6.25, 12.5, 25mg tab	erythromycin 2% topical solution	ketoconazole 2% cream, shampoo
cephalexin 125mg/5ml 250mg/5ml susp	esomeprazole 20mg, 40mg cap	ketoprofen 50mg, 75mg cap

ketorolac 0.5% ophth sol  
 labetalol 100mg, 200mg tab  
 Lacrilube ophth oint  
 lactulose 10g/15ml syrup  
 lancets (Medisense for Precision Xtra) 200's  
 latanoprost 0.005% ophth sol  
 levalbuterol 0.63/3ml, 1.25/3ml neb 24's  
 levofloxacin 250mg, 500mg, 750mg tab  
 levonorgestrel 0.75mg tabs (Plan B)  
 levothyroxine tab (Synthroid) (all strengths)  
 lidocaine viscous 2% sol  
 lidocaine topical 2% gel, 5% oint  
 lisinopril 5mg, 10mg, 20mg, 40mg tab  
 lithium 300mg cap, 450mg SR tab  
 Lo Estrin Fe 1.5/30, 1/20 28's  
 Lo Oval 28's  
 Lomotil tab, liquid  
 loperamide 2mg cap, 1mg/5ml sol  
 lorazepam 0.5mg, 1mg tab  
 loratadine 10mg tab, 5mg/5ml syrup  
 Lortab 2.5/500, 5/500, 7.5/500mg tab  
 Lortab 2.5/167mg/5ml elixir  
 Lotrel 2.5/10, 5/10, 5/20, 10/20mg cap  
 Maalox Max antacid/antigas  
 magnesium oxide 400mg tab  
 magnesium gluconate 500mg tab  
 Maxitrol ophth susp & oint  
 Maxzide 50/75mg tab  
 meclizine 25mg chew tab  
 medroxyprogesterone 2.5mg, 10mg tab  
 meloxicam 7.5mg, 15mg tab  
 mesalamine 250mg cap, 400mg EC tab,  
 1000mg supp, enema  
 metformin 500mg, 850mg, 1g tab  
 metformin 500mg SR tab (Glucophage XR)  
 methadone 5mg tab  
 methocarbamol 500mg tab  
 methotrexate 2.5mg tab (30d + refills)  
 methylphenidate 20mg SR tab  
 methylphenidate 5mg, 10mg, 20mg tab  
 methylphenidate 18, 27, 36, 54mg SR tab  
 methylprednisolone 4mg tab  
 metoclopramide 10mg tab, syrup  
 metoprolol 50mg, 100mg tab  
 metoprolol XL 25mg, 50mg, 100mg, 200tab  
 metronidazole 250mg tab  
 metronidazole 0.75% vag gel  
 metronidazole gel 1%  
 Micardis HCT 40/12.5, 80/12.5, 80/25  
 Midrin cap  
 minocycline 50mg, 100mg cap  
 mirtazapine 15mg, 30mg tab & Soltab  
 misoprostol 100mcg, 200mcg tab  
 mometasone 50mcg nasal spray  
 montelukast 4mg, 5mg chew tab; 10mg tab  
 Moxifloxacin 0.5% ophth sol  
 multivitamin tab  
 mupirocin 2% top oint  
 nabumetone 500mg, 750mg tab  
 nadolol 20mg, 40mg, 80mg tab  
 nefazodone 100, 150, 200, 250mg tab  
 naproxen 250mg, 500mg tab  
 nedocromil 2% ophth sol  
 Neosporin ophth sol & oint  
 Nephrocaps  
 niacin 50mg, 500mg tab  
 niacin 500mg, 750mg, lg SR tab (Niaspan)  
 nifedipine 30, 60, 90mg SR tab (Adalat CC)  
 nitrofurantoin 50mg cap, 25mg/5ml susp  
 nitrofurantoin monohydrate 100mg cap  
 nitroglycerin 400mcg SL tab & spray  
 nitroglycerin 0.1, 0.2, 0.4, 0.6mg patches  
 nitroglycerine 2% oint  
 No-Hist tablets  
 norethindrone 0.35mg tab (Nor QD)  
 Norinyl 1+35, 1+50 28's  
 nortriptyline 10mg, 25mg cap  
 NuvaRing vaginal ring  
 nystatin oral susp; top cream, oint & powder  
 oatmeal bath (Aveeno)  
 ofloxacin 0.3% otic sol  
 olopatadine 0.1% ophth sol  
 omeprazole 20mg cap  
 Opcon-A ophth sol  
 Ortho Evra patch 3's  
 Ortho Novum 1+35, 7/7/7 28's  
 Ortho Tricyclen Regular and Lo 28's  
 Oval 28's  
 oxybutynin 5mg tab  
 oxycodone 5mg tab  
 oxycodone 10, 20, 40, 80mg SR tab  
 oxymetazoline 0.05% nasal spray  
 paroxetine 10mg, 20mg, 30mg, 40mg tab  
 penicillin VK 250mg, 500mg tab  
 penicillin VK 250mg/5ml sol  
 percocet 5/325mg tab  
 phenazopyridine 100mg tab  
 phenobarbital 15mg, 30mg tab  
 phenobarbital 20mg/5 ml elixir  
 Phenergan with codeine elixir 120ml  
 phenytoin 50mg chew tab, 100mg cap  
 pimecrolimus 1 % cream  
 pioglitazone 15mg, 30mg, 45mg tab  
 piroxicam 20mg cap  
 polyethylene glycol (Miralax) powder  
 Polytrim ophthalmic sol  
 potassium chloride 10meq SR tab  
 povidone iodine 10% sol, 7.5% scrub  
 pramipexole 0.25mg, 1mg, 1.5mg tab  
 pravastatin 20, 40, 60, 80mg tab  
 prazosin 1mg, 2mg, 5mg cap  
 prednisolone 1/8%, 1% ophth susp  
 prednisolone 15mg/5ml syrup (Orapred)  
 prednisone 1 mg, 5mg, 20mg, 50mg tab  
**pregabalin 25, 50, 75, 100, 150, 300mg cap**  
 Prempro 0.45/1.5, 0.625/2.5, 0.625/5mg tab  
 Premphase tab  
 prochlorperazine 5mg, 10mg tab  
 promethazine 25mg tab, 6.25mg/5ml syrup  
 prornethazine 12.5mg, 25mg rectal supp  
 propranolol 10mg, 20mg, 40mg, 80mg tab  
 propranolol 60, 80, 120, 160mg SR cap  
 pseudoephedrine 30mg tab , syrup  
 psyllium powder  
 pyridoxine 50mg tab  
 quetiapine 25, 100, 200, 300,400mg tab  
 quinine 325mg cap  
 raloxifene 60mg tab  
 ranitidine 150mg tab  
 risperidone 0.25, 0.5, 1, 2, 3, 4mg tab  
 Robitussin DM syrup  
 Robitussin with codeine elixir 120ml  
 Rondec pediatric drops, syrup  
 rosiglitazone 2mg, 4mg, 8mg tab  
 salmeterol diskus 50mcg  
 salsalate 750mg tab  
 Senokot S tab  
 selenium sulfide 2.5% shampoo  
 sertraline 25mg, 50mg, 100mg tab  
 simethicone 40mg/0.6ml drops  
 simvastatin 10mg, 20mg, 40mg, 80mg tab  
 Sinemet tab and CR tab  
 sodium chloride 0.9% 5ml bullets for neb  
 sodium chloride 0.65% nasal spray & drops  
 sodium fluoride 1.1% gel (Prevident)  
 sodium fluoride 1.1% pste (Prevident 5k+)  
 spironolactone 25mg tab  
 sulcralfate 1g tab  
 sulfacetamide 10% ophth oint & sol  
 sulfasalazine 500mg EC tab  
 sumatriptan 50mg, 100mg tab, auto injector  
 syringe (insulin) 0.3ml, 0.5ml, 1ml 200's  
 tacrolimus 0.03% top oint  
 tamoxifen 10mg, 20mg tab  
 Tears Naturale 15ml  
 telmisartan 20mg, 40mg, 80mg  
 temazepam 15mg, 30mg  
 terconazole 3 supp, 7 cream  
 terazosin 1mg, 2mg, 5mg cap  
 terbinafine 250mg tab & cream  
 test strips (Precision Xtra) glucose 100's  
 test strips (Precision Xtra) ketones 8's  
 tetracycline 250mg cap  
 theophylline 200, 300mg SR tab (Theodur)  
 timolol 0.5% ophth sol; 0.25%, 0.5% gel sol  
 tobramycin 0.3% ophth sol  
 tolnaftate 1% powder  
 tolterodine 2mg, 4mg LA cap  
 tramadol 50mg tab  
 trazodone 50mg, 100mg tab  
 tretinoin 0.025% gel, 0.025% & 0.05% cr  
 Tri Levlen  
 triamcinolone 0.1% cream & oint  
 triamcinolone MDI  
 trimethobenzamide 300mg cap  
 Tiotropium inh 18mcg capsules (Spiriva)  
 Tylenol with codeine #3 tab, elixir 120ml  
 valacyclovir 500mg, 1g tab  
 varenicline starter pak, 1mg tab  
 venlafaxine XR 37.5, 75, 150mg SR cap  
 verapamil 80mg tab; 180mg, 240mg SR tab  
 vitamin D 50,000 unit cap (once-a-week)  
 vitamin E 400 unit cap  
 vitamin, prenatal tab (with 1 mg folic acid)  
 Vytorin (all strengths)  
 warfarin 1mg, 2mg, 2.5mg, 5mg, tab  
 Yasmine tab 28's + Yaz tab 28's  
 yohimbine 5.4mg tab  
 Ziprasidone 20mg, 40mg, 60mg cap  
 zolpidem 5mg, 10mg tab  
 zolmitriptan 2.5mg 6's, 5mg 9's

\*New additions are in **boldface**.